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EtRk. X&H/\—/ FACE PLATE, THREAD TAKE-UP LEVER COVER




EH#x., XFEH/\—/FACE PLATE, THREAD TAKE-UP LEVER COVER

No. | MmES ol o B =¥ DESCRIPTION
PARTS NO.|@|Z|@|a| QTY

1 1997 k% | x| 1 |KFEHN— THREAD TAKE-UP LEVER COVER

2 15007 ¥ kx| x| 2 |KFEHA—LEHRL SCREW 9/64X40

3 1221 AEIEIE: 1 F—LAlEmhH/A— ARM SIDE COVER

4 8093 * | k| %] % 1 | 7—LB8EhN\—1EHRE SCREW 9/64X40

5 30046 * [ k|x[*x| 1 |[7—RBLEHHRLE SCREW M4X0.7

6 1849 ® =[x 1 |[$HRYFAEEEEAR ) ZIGZAG ADJUSTER COVER COMPLETE

7 1850 ® k| kx| 1 [BHRYFBEERRARIER ZIGZAG ADJUSTER COVER SPRING

8 1851 * x| x| x| 1 |FRVASGREARERSZ SPRING STOP

9 10699 k| *| x| 1 |$HRYBEROEH THUMB SCREW 3.4X36

10 13023 kx| x| 1 |$HRYVIAEIBIBARIL21EH AL [SCREW 3.4X36

11 15039 x| x| *| 3 |HRVIAGRERLESDRLC SCREW FOR 15036

12 1803 | ] * | * 1 |7—LdALitE ARM RUBBER PLUG

13 10794 ¥ x| *|x| 8 |EAHVIF(3/8) BALL TYPE OIL CUP (3/8)

14 10721 ®|xk]|*| x| 1 |EAHAYT(1/4) BALL TYPE OIL CUP (1/4)

15 1217 x| x| 1 |ER FACE PLATE

16 1427 k[x|x|*x| 1 |ERIEDHRLC SCREW 15/64X28 L=19.5

17 10682 kx| k|| 1 |ERHRE FACE PLATE THREAD GUIDE

18 10685 | x|*|*| 1 |ERLEBLEDHRE SCREW 3.4X36




J—1)—. E#/PULLEY, ARM SHAFT




7——_ k#d/PULLEY, ARM SHAFT

No.| BRSRES ol 2 fEl % E: DESCRIPTION
PARTSNO. |2 (2@ |@ | q|QTY

1 1448-A | | x| *|=]| 1 |[T—1)— PULLEY

2 | 1327 ®|%|*|*x| 3 |[F—=Y—1EHAL SCREW 5/16X24 L=13

3| 6047 kx| *x|x| 1 |[T—y—BLAL SCREW 5/16X24

41 1229 w | x| *| x| 1 | E#d ARM SHAFT (HORIZONTAL)

5| 1810 * [k | k| k| 1 | EEAARIL ()N T ARM SHAFT (HORIZONTAL) BUSHING WITH PIPE (REAR)

6 | 6383 ® k| x| 1 | E#AZL () 1EHRLC  [SCREW 15/64X28 L=10

7 1325 | k| k| k| 1 [ EERARL () TTILE ARM SHAFT BUSHING FELT

8 | 1330 | ®| x| x| 1 | KFVY—h/\—RCH ARM SHAFT GEAR COVER WITH SCREW

9| 1331 kx| k| 1 | KF¥FY—h/\—1EH4LC |SCREW 9/32X20 L=24.5

10| 1454 | k| k| x| 1 [F—h/N\—hE OIL CAP

11| 1328 w k| *]x] 1 | KEYv— ARM SHAFT GEAR (LARGE)

12| 1329 ¥ *|*|*| 3 |KEXyv—itHhl SCREW 1/4X40 L=10

13| 1775 ¥ | x| x| x| 1 |ETFZEYOyF FEED LIFTING ROCK SHAFT CONNECTING ROD

14| 6029 | x| *| x| 2 | ETFZEYOYFHDHRC SCREW 3/16X28

16| 1507 | *|*|*| 1 |EFZEYHL FEED LIFTING ECCENTRIC

17| 6383 ®| x| *|*| 2 |ETFEYALLEDHRE SCREW 15/64X28 L=10

18| 1727 k| x| %[ | 1 |ZZOYF(L) FEED ROCK SHAFT CONNECTING ROD (UPPER)

19| 1452 x| x| *| 1 |3ZZAVF(E)ZZILE OIL FELT

20| 10723 x| % |*|*| 1 |ZZOvF(E)Zx/LFBZ  |OIL FELT STOPPER

21| 1726 )| & kx| 1 [EUHL FEED ECCENTRIC

22| 1725 * |k kx| 1 |ZEYTEIHL FEED ECCENTRIC ADJUSTING DISC

23| 1353 *[*xl*x]|*| 1 |HLLE FEED ECCENTRIC ADJUSTING FLANGE

24| 1354 x| k| x| x| 1 [HLERCA) SCREW (A) 3/16X32

25| 1355 | x| k|x] 1 [HLERCB) SCREW (B) 3/16X33

26| 1356 x| x| x| 1 |FiFh FEED ECCENTRIC FRICTION SPRING WASHER

27| 6360 ¥ | %[ x| *| 2 |HLERCHVE NUT 3/16X32

28| 1357 x| x| *|*%| 1 |hLoLtBy—R FEED ECCENTRIC ADJUSTING FLANGE COUPLING

29| 1329 x| %|k|x| 5 |[HhLhLES—RALLHRL [SCREW 1/4X40 L=10

30| 1322 w | k| | % | 1 | E&EmA%IL(ED ARM SHAFT BUSHING (FRONT)

31| 1309 * k| k| x| 1 | E#ARIL(EDEDHIRLE  |SCREW 9/32X28 L=11

32| 1325 | x| *| x| 1 | EEA%L(R)TTIILE ARM SHAFT BUSHING FELT

33| 1237 *| x| ®| x| 1 | EEYHL UPPER FEED ECCENTRIC

34| 1808 | k| %] x| 1 |$HEEHSLY NEEDLE BAR CRANK

35| 6322C k| x| *] x| 1 | AFERCTE) THREAD TAKE-UP CRANK PIPE COMPLETE

36| 6323 x| x| x| x| 1 |[A+ESRCTRE SCREW 3/16X32 L=14.5

37| 6322 k| k| k| k| 1 |AFESRALT THREAD TAKE-UP CRANK PIPE

38| 8004 ® x| x| x| 1 [HEISV1EHARL(KR) |SCREW 9/32X28

39| 1309 (k|| x| 1 |EHEHSSUIEHRLE N [SCREW 9/32X28 L=11

40| 8023-B |k |k |*x|*| 1 |&#EHITIAIL/YIE | TAPER PIN (3.5 X 40)

41| 1848 x| | x| 1 |[IBLEALE REGULATING STUD SOCKET

42| 20213 k| x| ®| x| 1 [HBLRELZTYY FEED REGULATING PUSH BUTTON SPRING

43| 20211 w k|| x| 1 |[BLARE FEED REGULATING PUSH BUTTON

44| 10674 (k| x| x| 1 [JRLARASILEIE COTTER PIN

45| 17003-02 | = | # | %[ %] 2 |#WLAE2E1EHHL SCREW 9/64X40




L&, AE/ ARM SHAFT (UPRIGHT), ROTATING HOOK




TR, MFE/ARM SHAFT (UPRIGHT), ROTATING HOOK

No.| Bf@m#ES o3 e A DESCRIPTION
PARTS NO. |@|@|@| & |aTy

1 1532 k| % |k %] 1 |Tégh LOWER SHAFT

2 | 1337 ¥ x| x| *| 1 | FT#E¥vr—h\—hRUHA LOWER SHAFT GEAR COVER WITH SCREW

3| 1331 k% | x| x| 1 | FTE#@F¥vr—h/—koHRL SCREW 9/32X20 L=245

4| 1454 k| *| x| 1 |[F¥v—h/—hiE OIL CAP

5| 1336 kx| *| x| 1 | FE#Fv—(#) LOWER SHAFT GEAR (REAR)

6 | 10828 k| *| *| x| 3 |F#F¥v—(#)1LHRL SCREW 1/4X40 L=5

7| 1340 )| x x|k | 1 | TEAAZIL () H/SHAFT BUSHING (REAR)

8 | 6042 k| k| kx| 1 | TEAARL(E)IEDHRL SCREW 5/16X24 L=9

9 | 17026 ¥ (k|| *| 1 | TFEHARIL (%) TILE OIL FELT

10| 1342 * |k kx| 1 | FTE#HS— LOWER SHAFT COLLAR

11| 8097 k| x| *| x| 2 | F#hS—1tHHL SCREW 15/64X28 L=5

12| 1548 | & | k[ x| 1 | TFEIARIL(FD LOWER SHAFT BUSHING (FRONT)

13| 1327 k| x| x| x| 1 [TFE#AL G EHAL SCREW 5/16X24 L=13

14| 17026 kx| x| x| 1 | FEARLGNITILE OIL FELT

15| 1531 kx| x| *]| 1 | F#Fv—(aD) LOWER SHAFT GEAR (FRONT)

16 | 10828 k[ % *|*| 3 |TFE#Fv—(501LHAL SCREW 1/4X40 L=5

17| 1856 ¥ x| *|%| 1 [hES HOOK RETAINER

18| 6025 k[ x| *|%| 1 [hEZLHEOHRHRL SCREW 11/64X40 L=12

19| 1528 x| *%|*x|x| 1 |[hEWzLE HOOK RETAINER BRACKET

20| 1346 #| x| x| x| 1 |hEWRZLEIEHRLE SCREW 5/16X28 L=19

21| 0058 *| x| x| x| 1 |IMFHILEEHHLT VI v—WASHER

221 1349 *| k| x| x| 1 [MhFEHALERIEL POSITION SPRING

23| 8064 (k| *| x| 1 [DFEHZLEMLEDHIL [SCREW 11/64X40 L=4

24| 1347 (k| *]|%| 1 [MFEHEZ BOBBIN CASE RETAINER

25| 1348 ¥ k| *%|*| 1 [MFEHEZEL HINGE STUD

26 | 8009 x| x| x| 1 [MEHZEVESHRL SCREW 15/64X28 L=7.5

27| 1350 x| x| x| *| 1 |EvRIFR RETAINER SPRING WITH PIN

28| 3052 )l x|k x| 1 |[EoftiRiErabHHal SCREW 9/64X40 L=4.5

29| 1531 k| k| % | x| 1 |[DEEHFVY— HOOK SHAFT GEAR

30| 10828 ¥ | % | *| x| 3 |[HhFEHIXV—LtHRLE SCREW 1/4X40 L=5

31| 1530 ¥ | kx| x| 1 |MhFEEAZL HOOK SHAFT BUSHING

32| 8009 * k| k| x| 1 |HFEEARLIEDHRL SCREW 15/64X28 L=1.5

33| 17026 |k |x|*]| 1 |ATEARILTTILE OIL FELT

34| 1529 x| x| x| 1 |mEEd HOOK SHAFT

35| 1855 x| x|*]|%| 1 |[HEGE) ROTATING HOOK AND BOBBIN CASE COMPLETE

36| 1855-3C |[*|*|*|*| 1 [sAAFEEE) ROTATING HOOK COMPLETE

37| 1855-8C |*|*|*|*| 1 |AMEER) BOBBIN CASE COMPLETE

38| 1855-01 |*|*|*|*| 1 |s#mvELE ROTATING HOOK BASE

39| 185502 |*|*|*|*] 3 [fMFELELEHRL SCREW

40| 1855-03 |*|*|=*|*x| 1 |9imzE ROTATING HOOK

41| 1855-04 |*|*|*x|*x| 3 |simEEHHRL SCREW

42| 1855-05 |*|*|*|%| 1 |”AMEWRZ BOBBIN CASE HOLDER

43| 1855-06 |*|*|*|*| 1 |AMEHRZ|TH BOBBIN CASE HOLDER SPRING

441 1855-07 |*|*|*[x| 1 |AAERZIERLEDHRE SCREW

45| 1855-08 |*|*|=x|*x| 1 |WHh=E BOBBIN CASE

46| 1855-13 |*|*|*x|*| 1 | FHRAFIFHh BOBBIN CASE TENSION SPRING

47| 1855-14 |*|*|*|*| 1 | FRAFIThASHL SCREW

48| 1855-15 |*|*|*|=*| 1 |F&AF(ThidHRL SCREW

49 | 1441 x| x| x| 1 |BEY BOBBIN

50| 1332 kx| *| %] 1 [/NEr— ARM SHAFT (UPRIGHT) GEAR (SMALL)

51| 10828 x| x| *|*| 3 |/hEYy—itdhl SCREW 1/4X40 L=5

52| 1334 | k| x| *x| 1 |SZEIAZIL(L) ARM SHAFT (UPRIGHT) BUSHING (UPPER)

53| 1365 k| k| x| | 1 [SZEAFIL(E)IEHRL SCREW 15/64X28 L=16

54| 1333 w x| =|%| 1 |3784 ARM SHAFT (UPRIGHT)

55| 1335 k| % || *| 1 |SLEHARIL(TF) ARM SHAFT (UPRIGHT) BUSHING (LOWER)

56| 1365 k| * | x| x| 1 |ALEA2IL(TF)EHRL SCREW 15/64X28 L=16

57| 1336 ® |kl x|*| 1 [CI8FVY—(TF) ARM SHAFT (UPRIGHT) GEAR (LOWER)

58 | 10828 ¥ x| % | *]| 3 |UBMFY—(F)ikHRL SCREW 1/4X40 L=5
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#t#5 . XFE/NEEDLE BAR, THREAD TAKE-UP LEVER




#+# . XFE/NEEDLE BAR, THREAD TAKE-UP LEVER

No. | BRGaES o NEE:S o DESCRIPTION
PARTS NO.|@| Q|2 | m|aQTY
14 | 1534 x| x| ®|%| 1 |XKFE THREAD TAKE-UP LEVER
15 | 1314-01 | * | *| x| x| 1 |KFYLs THREAD TAKE-UP LEVER LINK
16 | 1314-02 || *|*|*| 1 |KFULIALDE THREAD TAKE-UP LEVER LINK PIN
17| 1315 ¥ | %|*x| 1 |KEEY THREAD TAKE-UP LEVER PIN
18 | 2067 x| kx| x| 1 |KFEVBIERC SCREW 11/64X40 L=6
19 | 6046 | k| x| x| 1 | KEEEDHARL SCREW 15/64X28 L=17
20 2092 kx| k| x| 2 AT OIL PIPE
21 1811 (k| x|*| 1 | KFEEHS(E) OIL WICK (LONG)
22 | 3078 ¥ x| *| | 1 | KRS (E) OIL WICK (SHORT)
23 | 1316 x| x| *x|*] 1 [ERC COUNTER-CLOCKWISE SCREW
24 | 1984 x| x|®| x| 1 | W+EHTH THREAD TAKE-UP CRANK
25 | 1812 * k| x| | 1 |BHEESS NEEDLE BAR CONNECTING LINK
26 | 1813 x| x| x| 1 |[fHB{aEER NEEDLE BAR CONNECTING STUD GUIDE
27 1817 # kx| *| 1 [ENMAE CRANK GUIDE BLOCK
28 | 8100 ¥ | *| x| 2 [ERFLEDHRLC SCREW 9/64X40 L=6.5
29 | 1818 ® k| x| x| 2 |EHK CRANK GUIDE PLATE
30 | 8031 k| k| % | x| 4 |ERREDHRL SCREW 3/32X56 L=4
31 1815 || *| x| 1 |#EIZIN5— NEEDLE BAR CONNECTING CRANK COLLAR
32 | 1816 ¥ || x| 2 |#EISLHNS—1EHAL SCREW M3X0.5 L=4
33 10726 k| k| *| x| 1 |EHEREHS OIL WICK
34| 1814 | x| x| %| 1 |3HERE NEEDLE BAR CONNECTING STUD
35| 1819 x| x| x| x| 1 |EHEEEEHE NEEDLE BAR HOLDER
36 | 10658 x| x| x| 1 [$HEEEAZFLEHRC SCREW 1/4X32 L=5.5
37| 1821C kx| 1 (HELE-SEGR) NEEDLE BAR ROCK FRAME COMPLETE
38 1821 x| x| x| 1 |fiELE NEEDLE BAR ROCK FRAME
39 | 1820 | k]| x| x| 1 |4HE NEEDLE BAR
40 1822 * x| *|=*| 1 |§HELEE NEEDLE BAR ROCK FRAME HINGE STUD
41 10726 *| k| x|x| 1 |FHELEC BN OIL WICK
42 | 6383 #| x| *|*| 1 [#ELEEIEHRC SCREW 15/64X28 L=10
43 | 1825 kx| k| x| 1 (EHERERETS v NEEDLE CLAMP ADJUSTING NUT
44 | 1824-B || *| x| x| 1 [4+#R(252) NEEDLE CLAMP (2.52)
45 | N1225 [ *|*|*| 1 |$fDDXH14#25 NEEDLE DDXH14 #25
46 10535 x| *|*x|*| 1 [#iksHBL SCREW 3.4X36 L=4.5
47 1837 * | k| k| *| 1 |EHRYER ZIGZAG ECCENTRIC SHAFT
48 | 8050 ¥ x| x| x| 2 |FHERYENBRAMTE R SCREW 9/64X40
49 | 1839 *| x| x| *| 1 [$HEYEKNE ZIGZAG CONNECTING BLOCK
50 | 1840 k| % k| x| 1 [EHRYENHS— ZIGZAG CONNECTION COLLAR
51 1843 k| x| x| 1 |IEBER ZIGZAG CONNECTION
52 | 1841 ¥ | x| x| *| 1 |FHEYEARHT—E{TT v vr— |ZIGZAG CONNECTION COLLAR WASHER
53 | 1846 #| % x| x| 1 [FENRBDORLITVvIv— WASHER
54 | 35034 * x| % %] 1 |ERABMZEDHRLC SCREW M&X1
55 | 1845 * x| x| | 1 [IEENEHREY HINGE PIN
56 | 11176 * 0w x| x| 1 HEENEHERE IEHRL SCREW 7/32X32 L=5.5




thifz % 418 % #/PRESSER BAR, OUTER PRESSER BAR




hiRz #, 4182 #/PRESSER BAR, OUTER PRESSER BAR

No. | #l&GES o+ | 2 % 3 DESCRIPTION
PARTS NO.|@| @ |2 o|ary
1 1402 ¥ *| kx| 1 1HRLC PRESSER BAR THUMB SCREW 5/8X28UN
2 1789 ¥k | % | x| 1 P ETY PRESSER BAR SPRING
3 1394 ¥k [k x| 1 [hiRZEHRE PRESSER BAR GUIDE BRACKET
4 50003 *¥ k| x| x| 2 |hiRZEREFHEDHRL SCREW 3/16X32 L=10.5
5 31207 ¥ [ k| x| x| 1 |SMEZEORCLT Y v— WASHER
6 1395 | x| x| x| 1 |hIFZEREFAYR PRESSER BAR GUIDE BRACKET GIB
7 8101-10 | *| %[ *| x| 1 |[F<XYRALHL SCREW 11/64X40 L=11
8 10652 ¥ x| *| x| 1 [FXURAGHRLCFH v NUT 11/64X40
9 1397 | x| k| x| 1 |PIHZEEEER PRESSER BAR GUIDE BRACKET SUPPORT
10 | 8060 * x| x| x| 2 |PIRZBREENLEDHRLC SCREW 9/64X40 L=8
11 1218 k| k| x| x| 1 |RIRZEEREYIEE PRESSER BAR LIFTING AND RELEASING BRACKET
12 | 1201 ®| x|k | x| 1 |PIRZEE PRESSER BAR
13| 1213 k] ®| x| 1 |hIRZARILE— PRESSER FOOT HOLDER
14 | 15568 ¥ x| % | x| 1 |[PFIRLT—LHHRL SCREW M6X1 L=8
15 | 1214 k%[ x| 1 [PIRZEFE PRESSER FOOT CONNECTING PIN
16 | 38136 x| x| x| 1 |PRZEZE EDHRC SCREW M4X0.7 L=4
17 1215 *|*%|x|*x| 1 [hifz PRESSER FOOT
18 | 37229 # || % | x| 1 |[hiEZikHAl SCREW M4X0.7 L=5
19 | 1208 x| x| %% 1 |=DFEE BELL CRANK
20 | 1392 x| %% | x| 2 [Z2FEEEEHALC SCREW 11/64X40 L=6.5
21 1209 k| x| x| 1 |SEZE OUTER PRESSER BAR
22 | 1212 | x| x| 1 |SMRZEEES FEED FOOT CONNECTING PIN
23 | 37229 ¥ | *| x| 1 SR EEFSEEHRL SCREW M4X0.7 L=5
24 | 1210 |k x|*x| 1 |4BZ FEED FOOT
25 | 34008 *| x| x| x| 1 |5 BZEDHRL SCREW M4X0.7 L=14
26 | 1211 x| k| *k|*x| 1 |[TqH—H—F FINGER GUARD
27 1399 k| x| x| | 1 |ERAH LIFTING LEVER LINK
28 | 1400 k| *k| x| x| 1 |ERAHTRIESHRE SCREW 3/16X32
29 | 27178 k| x| *| 2 |SEIFRLT—1EHRL SCREW M5X0.8 L=25
30 | 90625 ¥k x| x| 2 |SBRIFRILE—1EHRLET Y y—WASHER
31 1911 x| x| *|%| 1 |BZETFL/A— PRESSER FOOT LIFTING LEVER (HANDLE)
32 | 1910 ¥ | x| % 1 [BEET PRESSER FOOT LIFTER
33| 8020-02 | *|*|*|%x| 1 |/uyE PIN
34 | 1222 ®| x| x| 1 |FMRZARNLT— FEED FOOT HOLDER
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tadEh, £2XYE$E/BELL CRANK DRIVING SHAFT, UPPER FEED ROCK SHAFT CRANK

e |



HEh . Fy%L)##E/BELL CRANK DRIVING SHAFT, UPPER FEED ROCK SHAFT CRANK

No.| B&ES | ol | S|HEHR LEE DESCRIPTION
PARTS NO.[@|@|@| m|aTY

1 1787 x| % |*| 1 | EZEYOyR UPPER FEED ROCK SHAFT CONNECTING ROD

2 1387 * | x| x| %] 1 |t BELL CRANK DRIVING SHAFT

3 18744 k| ® | kx| 1 | EXYOYFERL HINGE SCREW 5/16X24

4 11152 * x| *|*| 1 | EXYOYRERLCF VYL |NUT 5/16X24

5 1746 kx| *| x| 1 | EEYEIARILE (FT) UPPER FEED ROCK SHAFT BRACKET (FRONT)

6 34355 | *|*| 2 | EEYEARILEIEHHL |SCREW M8X1.25 L=22

9 1235 * (k|| x| 1 [HE#5FE BELL CRANK DRIVING ARM

12| 1390 ® x| *|*]| 1 | EZEYAHK BELL CRANK CONNECTING LINK

13| 1392 * k| k| x| 1 | EEYAHRIESHAL SCREW 11/64X40 L=6.5

14| 1747 k| k| €| 1 | EEYELE UPPER FEED ROCK SHAFT CRANK

15 | 8023-A | *|*|*]|*]| 1 | EZEVELE/ vHED PIN

16 | 1748 ¥ | x| x| x| 1 | EFEY-_RERE UPPER FEED FORKED CONNECTION

17| 10776 ¥ x| *|*| 1 [AERE QLS NUT 1/4X32

18 | 35082 k| xk|x]|%x| 1 |Tyyp— WASHER

19| 1750 *| x| x|x| 1 | EEY-XAE UPPER FEED FORKED CONNECTION SLIDE BLOCK

20 1752 k| k|| x| 1 | EXEYEENLT PIPE

21 1751 *| x| x| 1 [AEHRE AL HINGE SCREW 7/32X32

22 | 1749 x| ®|*| x| 1 | EREY-_RERC HINGE SCREW 9/32X28

23 8105 k| kx| *x1 1 | EEYZRERCFT Vb NUT 9/32X28

24 | 1753 *| x| x| x| 1 | EEYYH UPPER FEED LEVER LINK

25 | 1754 kx| kx| 2 [JUYERC HINGE SCREW 1/4X32

27 10517 kx| *|*x] 1 |UOBRLTVE NUT 1/4X32

28 | 11176 | x| k| x| 2 | EEYEARILIESHAL SCREW 7/32X32 L=5.5

29 | 28076 * (k| *| x| 1 [FE#ESLEDHRC SCREW M6X1 L=18

30 | 8023-A |*|*x|#*|%| 2 |/uHEr PIN ¢ 3.5%X25

31 1219 *| k| k| x| 1 [FAEIFRNERSS— |OUTER PRESSER BAR GUIDE COLLAR

32 | 1232 ¥ x| x| x| 1 | EXYOVFERLAS— |HINGE SCREW COLLAR

33| 1233 k| k%] x] 1 [Tuie— WASHER

34 | 1236 ¥|*|*|*x| 1 | EFEATHL HINGE SCREW 1/4X28

35| 19516 [ | *|*| 1 | EFTERAHRCFVE NUT

36 | 18633 x|k *|x| 2 [Py — WASHER
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LXY%. E3XYIZTOYR/UPPER FEED ROCK SHAFT, FEED ROCK SHAFT CONNECTING ROD
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EEYE, E&EYIIO0vk/UPPER FEED ROCK SHAFT, FEED ROCK SHAFT CONNECTING ROD
No. | MG&ES o+ 2 R M DESCRIPTION
PARTS NO.|@ | @ é o |QTY
1 1743 * [ % k[ *] 1 | E3EYE UPPER FEED ROCK SHAFT
2 1216 (k| x| *| 1 | EXEYEARILE () UPPER FEED ROCK SHAFT BRACKET (REAR)
3 38124 | %[ *| x| x| 2 | EEYEAZILE (1) 1EHRLE SCREW M6X1 L=25
4 1745 k(% | k| *| 1 | EEYEAZIL(18) UPPER FEED ROCK SHAFT BUSHING (REAR)
5 8009 * kx| 1| EIRYEIARIL () IEHRLC SCREW 15/64X28 L=1.5
6 | 1744 |k k x| 1 | EEYEASL (FT) UPPER FEED ROCK SHAFT BUSHING (FRONT)
7 147468 | * | *| x| x| 1 |EEYEHS— UPPER FEED ROCK SHAFT COLLAR
8 100624 | *|*|x|*| 2 [E#EYEHhS—1tHRL SCREW 11/64X40 L=5.5
9 1742 * kx| x| 1 | EXEYEEE(E) UPPER FEED ROCK SHAFT CRANK (UPPER)
10 | 1365 k(| k| *| 1 | EXYEER (L) BEHRC SCREW 15/64X28 L=16
11 1741 || x| %] 1 |EEYSTOYR FEED ROCK SHAFT CONNECTING ROD
12 | 13134 *| x| | %] 1 | EXYFZTOYRERC HINGE SCREW 6.75X24
13| 10636 * | kx| %] 1 | EREYIOVFERCF Y NUT 6.75X24
14 | 1740 ® |k k| %] 1 | EXEUSEE(T) UPPER FEED ROCK SHAFT CRANK (LOWER)
15 | 1365 x| 1 | EXVEESE(T)FHRL SCREW 15/64X28 L=16
16 13134 #| x| x| 1 | EZEYZTOVFERC SCREW 6.75X24
17 | 10636 *| x| x| x| 1 [ ERZYTOVFERCFYE NUT 6.75X24
18 | 28578 [ *|*|*|*| 2 |EREYSHARILE () 1EHDHALT YL +—WASHER
19 | 8023 | %[ x[*x]| 2 |/yHE PIN ¢ 3.5X32
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4R . XY/ THROAT PLATE, FEED MECHANISM
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4R . U HEHE/THROAT PLATE, FEED MECHANISM

No. | EiemE= ol g &% e DESCRIPTION
|

PARTS NO.|@ | @ @ | m |QTY
1 1546 x| x| %[ 1 |BREG BED SLIDE (RIGHT)
2 1982 * | x| x| % | 1 |EHER4F) THROAT PLATE (4 ROW)
3 1860 ¥ | x| x| x| 2 |BWR(E) LEHAL SCREW 3/16X28 L=6
4 1860 k| k| k| x| 2 |EHiRIESHRL SCREW 3/16X28 L=6
5 1545 | x| % | x| 1 |BR(E) BED SLIDE (LEFT)
6 1384 ¥ | x| * x| 1 |ARETHL BED SLIDE SPRING
7 8031 k| x| % | x| 2 |BRELRLEDRE SCREW 3/32X56 L=4
8 1512 k| x| % | x| 1 | ETFEYEH FEED LIFTING ROCK SHAFT
9 6007 x| x| x| x| 1 |BAEGFyMDEE SLIDE BLOCK COMPLETE
10 1863 | x| x| x| 1 [FEYLE FEED BAR
11 1862 w kx| x| 1 |EYVE(EIN-TE) FEED DOG (4 ROW)
12 1864 ® k| x| *| 2 EUEIEHRL SCREW 9/64X40 L=12
13 10596 * x| [*| 1 [FEYVEETZIE OIL FELT
14 8031 # x| %[ *] 1 [EUVEETZILFEDHRL SCREW 3/32X56 L=4
15 1374 * || x| x| 1 | ETHEYERAZIL (R FEED LIFTING ROCK SHAFT BUSHING (FRONT)
16 | 6042 k| k| 1 | ETFHEYEAAZILED IEHIC |SCREW 5/16X24 L=9
17 |. 1511 x| x| x| *| 1 [ETFEVEISH FEED LIFTING ROCK SHAFT CRANK
18 | 6029 [ *|*| x| 2 |ETFEVEHISUHEEDHRL SCREW 3/16X28
19 1360 x| kx| x| 1 | ETFEYEHISIERC SCREW 9/32X28
20 | 8105 * k| x| %] 1 | ETFEYEOISIERCFT v [NUT 9/32X28
21 1375 k| k| %] 1 | EFEYEIARL () FEED LIFTING ROCK SHAFT BUSHING (REAR)
22 6042 # k| &%) 1 | ETFZEYVEARIL () 1EHHRL [SCREW 5/16X24 L=9
23 | 1368 x| x| % | % | 1 | ETFZYEHEQLEDHOHC SCREW 1/4X40 L=11
24 | 1234 k|| x| % | 1 [ZYUsh FEED ROCK SHAFT
25 1516 x| x| x| x| 1 [FEYULEE FEED BAR HINGE PIN
26 11176 w| x| x| x| 2 |EYEEE EHRL SCREW 7/32X32 L=5.5
27 1514 k| k| * ) 1 EYERARIL () FEED ROCK SHAFT BUSHING (FRONT)
28 | 1327 | k| k|1 1 EYEARILGED IEHAL SCREW 5/16X24 L=13
29 10593 | x| x| *| 1 |FEYigHS— ROCK SHAFT STOP COLLAR
30 | 10764 | x| | *| 2 (EYEHST—IEHARL SCREW 6.75X24 L=4.5
33 1734 * | k| x| *| 1 |FEYEHSSH FEED ROCK SHAFT CRANK
34 1365 | x| x| *| 2 [FEYEHISOFERLE SCREW 15/64X28 L=16
35 1736 | x| % |%x| 1 |3ZAVYK(F)EY PIN
36 1367 | ®k | x| k| 1 [EUERASIL () FEED ROCK SHAFT BUSHING (REAR)
37 1327 k| kx| k| 1 |EYVEAZIL () EHHRL SCREW 5/16X24 L=13
40 | 1375 k| k| k| k| 1 |EUEARIL () FEED ROCK SHAFT BUSHING (MIDDLE)
41 1327 * x| k| k| 1 [EUERAR)L(F)iEHRLC SCREW 5/16X24 L=13
42 1947 * [ || x| 1 |[EYEh FEED ROCK SHAFT ARM
43 18065 * | x| x| % | 2 [FEYsaBiitHHl SCREW M5X0.8 L=14
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% &fF. 5/THREAD TENSION, FOOT LIFTING LEVER
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% 3f+F. 5/THREAD TENSION, FOOT LIFTING LEVER

No. | B @ES o+ S &% A DESCRIPTION
PARTS NO.[@ |2 (D[ m|aQTY

1 37031 kx| *|*| 2 (FHERLEDRLC SCREW M6X1 L=16

2 11412 [ x| *|*|[*| 2 [S#EIRIEHRCH Y NUT M6X1

3 10599 | *|*|*| x| 2 (BH#EEIRLEDHRLT v v— WASHER

4 1227 * %[ *|*| 1 |PEENR FOOT LIFTING LEVER EXTENSION

5 1226 x| x| x|x| 1 |3 FOOT LIFTING LEVER

6 1228 x| x|x| 1 [BEAC SCREW 5/16X24

7 11387 | *|*|x|*| 1 |2BiFh FOOT LIFTING LEVER SPRING

8 8050 ¥ x| x| 1 [BlEREHRL SCREW 9/64X40

9 2068 k(x| | x| 1 |FEEE FOOT LIFTING LEVER PIN

10| 8009 k| x| *x|x| 1 |BEELDRHRC SCREW 15/64X28 L=7.5

11 ] 1895 k|| 1 [RENA) THREAD GUIDE (A)

12| 20048 |[#*|*|*x|*x| 1 [HRE(A)LEHRC SCREW 7/32X32

13| 1561 ¥ x| x| 1 |[MFEHAL TENSION RELEASE LEVER

14| 10704 |#*|#*]|*|*]| 1 |MEALERC SCREW 3/16X28

17 | 8050 #[*|*| x| 1 |MBEHALRMTELRE SCREW 9/64X40

18 1413 * kel *|x] 1 |MBEMIATYLS SPRING

19 | 8111 kfk]| x|k 1 [MENMIATIS IEDHHRC SCREW 1/8X44 L=18

20 | 1853 (k] x| k| 1 [MBEMALE TENSION RELEASE PIN

21| 50262 || *x|*|x| 1 |HRFAFEL) TENSION SCREW STUD (UPPER)

22 | 8077 ®[ k| *| x| 2 |RFFmM(L) TENSION DISC (UPPER)

23 | 3071 k| k| ok |k 1 [HL—M TENSION RELEASE WASHER

24 | 8078 ¥ x| x| x| 1 |i@&lTh SPIRAL SPRING

25 | 8079 ¥[*| x| x| 1 |O—Lybrtuk TENSION THUMB NUT

26 | 1778 ¥ x| x| 1 |RB(B) THREAD GUIDE (B)

27 | 2067 k| x| x| 1 |RENB)ESHRL SCREW 11/64X40 L=6

28 | 1414 *| % [x|*x]| 1 |REATE THREAD TAKE-UP SPRING REGULATOR

29| 6383 ¥k x| 1 |RIFAFEHILEHRLC SCREW 15/64X28 L=10

30| 1417 *| x| x| x| 1 [WEIRTYY REGULATING SPRING

31 1542 [k kfx] 1 |RERURTYLS THREAD TAKE-UP SPRING

32 1418 x| x| k| *| 1 [RFUSHE THREAD TAKE-UP SPRING ADJUSTING SLEEVE

33| 1415 k[ kx| 1 |RAFHE(TF) TENSION SCREW STUD (LOWER)

34 1543 *¥ [k kx| 2 |RFFFIM(T) TENSION DISC (LOWER)

35| 35164 |*|*|*x|*| 2 |SEFME TENSION DISC LEATHER

36 | 3071 | %[ x| x| 1 [f—@D TENSION RELEASE WASHER

37 8079 k| *%|*x| 2 ([O—LykF+ubk TENSION THUMB NUT

38 | 1220 ¥ * | =k 1 |SRZERNLER OUTER PRESSER BAR GUIDE

30| 28068 |*|*|*|x]| 2 |[SMEZEEALIRLESRC SCREW M5X0.8 L=20

40 | 20223C | x| *|*|*x| 1 |#E4LIA A AUXILIARY TENSION REGULATOR COMPLETE

41| 20223 [ *|*|*|*| 1 |FHEVRFETFE AUXILIARY TENSION SCREW STUD

42 | 20224 |*|=|*|x| 2 |WEBSRAFDL AUXILIARY TENSION DISC

43 | 20226-01) x| | *| *| 1 |iB&RTYLY AUXILIARY TENSION REGULATOR SPIRAL SPRING

a4 ! 20225 |x|x|x|x| 1 |@EHEAFAEFUr AUXILIARY TENSION THUMB NUT

45 | 38014 || *|*|*x| 1 |HEBLATTHE AUXILIARY TENSION REGULATOR THREAD GUIDE

46 | 1854 x| *|x|*x| 1 [REHC) THREAD GUIDE (C)

47 | 8040 k| k| k| x| 2 |HRENC)LEHAL SCREW 9/64X40

48 | 1205 | x| *| x| 1 |FREIAAL SCREW M10X1.5 L=16

43 | 1206 || x| x| 1 |FHERCHUE NUT M10X1.5

50 | 1562 x|k *|x| 1 |MEBEMLAHE TENSION RELEASE LEVER SUPPORT

51 | 3052 k| kx| 2 |MFMLAHBNLEDHRL SCREW 9/64X40 L=4.5

52 | 1204 kx| x| 1 |HELERALLER NEEDLE BAR ROCK FRAME GUIDE

53| 31092 |[*|*x|*|*| 2 |[#HELEKRLLERIESHLRLC SCREW M4X0.7 L=12

54 | 31208 # x| x| 2 |#HELERENEFEHRET Y —|WASHER

55 | 90625 | *|*|*|*x| 2 |4zERLEREDRCT Y —|WASHER

56 | 6384 x| x| x| 1 |SEHRERC SCREW 15/64X28

57| 1231 w k|| %] 1 |<xY CHAIN

58 | 13079-02 | *| [ x| 2 |[<&YTush HOOK
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= ¥+ /FEED REVERSING MECHANISM

2




IR Li#4% /FEED REVERSING MECHANISM

No B@RES | |of«|SHEK 2k DESCRIPTION
PARTS NO./@|@|@ | afaQTY

1 1723 ¥|*k|*[x]| 1 |EAL—ILLTE SLIDE BLOCK GUIDE BASE

2| 35034 |*|x[*x|x| 3 |ENL—/LEHIEHRLC SCREW M6X1

3| B8023-A |*|*x|*|*%| 2 |ERL—ILTE/VHIED TAPER PIN (3.5 X 25)

4| 20105-Al*|*|*|*| 2 |RFPYLH BEARING

51 2067 *¥[* | %] x| 2 |BERL—IAFTYLT EHRL SCREW 11/64X40 L=6

6| 1730 ®| k| x| x| 2 [ERL—IL SLIDE BLOCK GUIDE

7| 4094 k| k%[ x| 2 [BEIy/AA—1tHRAL SCREW M4X0.7 L=5

8| 34012 |*|x|*|%x| 2 |[/\wHEE FEED REVERSING SLIDE BLOCK

9 1733 kx| x| k| 1 |ZAVF(T) FEED ROCK SHAFT CONNECTING ROD (LOWER)

10| 27170 | *|*|*|*| 1 |BEF LEHRKHE SCREW M5X0.8 L=6

11| 6029 # [k x| x| 1 |ZZOYF(F)#FEHRLC SCREW 3/16X28 :

12| 1769 kx| x|[x]| 1 [/SwsyLs FEED REVERSING CONNECTING LINK

13| 1732 x| *|x|*| 1 |[AEE CONNECTION PIN

14| 1770 * k] x{x] 1 [/ Nus)osELE HINGE SCREW 15/64X28

15| 1768 # x| x| %] 1 |/VUIERENESE FEED REVERSING LEVER SHAFT CRANK

16 1771 * x| *x|x] 1 |sSuHsRTYY FEED REVERSING LEVER SPRING

171 1772 ® |k l®| k] 1 [/NuoXTFY S FEED REVERSING LEVER SPRING HOOK

18| 1729 kx| x| 1 |EAL—ILBZIR SLIDE BLOCK GUIDE PLATE

19 31092 |*|*|*|*| 4 |ZEAL—LEBZHEZEORCE) SCREW M4X0.7

20| 29056 |*|*x|*|*| 1 |EAL—LBZHREHALE) SCREW M4X0.7

21| 1728 * k| k| %] 1 |ZAVF(EIEY PIN

22| 27170 | *|*|*|[*| 1 |3OYF(E)E iESHARL SCREW M5X0.8 L=6

23| 1774 ®| kx| x| 1 [Ny OERELEERKRL SCREW 3/16X28 L=13

24| 1986 k| *|*] 1 |sVuTL\—Ef FEED REVERSING LEVER SHAFT

25| 11426 | *|*|*| x| 1 [/\wTL/\—Ehit&HEH RETAINING RING: E TYPE

26| 1987 k| kx| *| 1 [/\yTLsN— FEED REVERSING LEVER

271 28043 | x| *|*|=%]| 1 [/SvrLA—1EHRL(B) SCREW M6X1 L=10

28| 27170 kx| x| x| 1 |/VwHLRA—1EHRRC(A) SCREW M5X0.8 L=6

29| 1988 * x| x| x| 1 [s3uBL =Ry FEED REVERSING LEVER STOPPER

30| 10576 |*|*x|*|[*x]| 2 |[s\wHL/A—AryvTRL SCREW 15/64X28 L=21

31| 50409 | *|*|x|*x| 2 [NwHLAA—ZPuTFwk NUT 15/64X28

32| 30066 [*k|*|*|*k| 2 |/NvHLA—ZbuiEHRC SCREW M5X0.8

33| 90625 kx| *|*x] 2 [/SuHLA—ZA by bHhiaC T v y—WASHER
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~N LM —FK/BELT GUARD
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~NJLH—K/BELT GUARD

No. | #iGRES o+ 2 &% e DESCRIPTION
PARTS NO.|@ || @| & [aTy

1 1995C * |k *| x| 1 [RJLEH—FK($8) BELT GUARD COMPLETE

2 1995 ¥ k[ kx| 1 |[XJLRH—=F BELT GUARD BODY

3 1874 k[ kx| 1 [RJLEH—FHEH/N— BELT GUARD SIDE COVER

4 1875 *¥ [k x| ®| 1 | NJLMH—FETHR BELT GUARD STAY

5 6339 k| k| *| x| 6 |NJ)LbH—FiESHRL SCREW 1/8X44 L=4

6 20276 [ *|*%|*| 2 |RILEH—=FEFRE ) SCREW 3/16X30 L=7

7 11142 *| kx| x| 2 [N —FERfAHRET v v— WASHER

8 37304 kx| 1 |XJILhH—FR{FHL(K) SCREW M6X1 L=20

9 37301 *|%|* x| 1 |[RJISH—FAHS— BELT GUARD COLLAR
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#HRY ¥ —. £1R/ZIGZAG GEAR, ARM TOP COVER
SKZ-2B




#RY ¥ —. E#R/ZIGZAG GEAR, ARM TOP COVER

SKZ-2B
No. | AlGAES m RS A DESCRIPTION
PARTS NO.| «.| QTY
1 1805 * 1 |ER ARM TOP COVER
2 15007 * 6 |LEfibHil SCREW 9/64X40
3 11006 * 1 | EfR&E ARM TOP COVER THREAD GUIDE
4 13076-02 | * 1 | EfwRAREvb NUT 7/32X32
5 15038 * 1 | EiRT L FACE PLATE RUBBER
6 1961 * 1 |[#HEF Y —EAZIL () ZIGZAG SHAFT BUSHING (REAR)
7 1834 * 1 [#HRYAL ZIGZAG ECCENTRIC
8 10766 * 2 |#HRYDLIESHRL SCREW 1/4X32 L=7
9 1830-A * 1 [#HRY KX Vv— ZIGZAG GEAR (LARGE)
10 10766 * 2 |#HRYAFvr—1itHhl SCREW 1/4X32 L=7
11 1960 * 1 |$#HRF N —Eh A4 L (8D ZIGZAG SHAFT BUSHING (FRONT)
12 | 8009 * 1 |#HEX Y —8A%/L (B]) 1IE&HHL [SCREW 15/64X28 L=7.5
13 1831 * 1 |#HEX Vv—#4 ZIGZAG GEAR SHAFT
14 | 1838 * 1 |#iRYVEHS— ZIGZAG ECCENTRIC SHAFT COLLAR
15 10766 * 2 |(#iRYEEHS—1EHRL SCREW 1/4X32 L=7
16 1833 * 1 |EHEYVE AL (B) ZIGZAG ECCENTRIC SHAFT BUSHING (REAR)
17 1835 * 1 |#HRY=X ZIGZAG ECCENTRIC FORK
18 27181 * 1 |#HRY-X#EHRL SCREW M8X1.25
19 | 17026 * 1 |#HEZXZ7T/Lk OIL FELT
20 10620 * 1 |Zz)LkEHEIYE COTTER PIN
21 1833 * 1 |&HRYERAZIL (F]) ZIGZAG ECCENTRIC SHAFT BUSHING (FRONT)
22 1829-A * 1 |#HEY /N — ZIGZAG GEAR (SMALL)
23 10766 * 2 |#IRY DN Fr—1kHHRL SCREW 1/4X32 L=7
24 | 2067 * 1 |#HREF v —8A%)L (%) 11 [SCREW 11/64X40 L=6
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$HEY £X—. L#R/ZIGZAG GEAR, ARM TOP COVER
SKZ-2B-3, SKZ-2B-4
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#HEYX v —. ER/ZIGZAG GEAR, ARM TOP COVER
SKZ-2B-3, SKZ-2B-4

No. | HBGES o | < &% mf DESCRIPTION
PARTSNO.| @ | @ | QTY

1 1954 ¥ | x| 1 |FiR ARM TOP COVER

2 15007 * | % | 6 |EiRibHRLC SCREW 9/64X40

3 1955 ¥ | % | 1 | Etgh/i— AUXILIARY ARM TOP COVER

4 2031 ¥ | % | 2 | EWHRAN—1EHRL SCREW 9/64X40 L=5

5 11006 * | k| 1 | EiRfH ARM TOP COVER THREAD GUIDE

6 13076-02 | * | = | 1 | EW&H#EFHvE NUT 7/32X32

7 15038 * | x| 1 | EHRILEE FACE PLATE RUBBER

8 1961 * | % | 1 |#HRXY—EARIL (1K) ZIGZAG SHAFT BUSHING (REAR)

9 1951 *| - | 1 [#HRYAHL ZIGZAG ECCENTRIC

9 1951-A - % | 1 [$iRYAL ZIGZAG ECCENTRIC

10 10639 ¥ | - | 2 [#HERYHLIESHRL SCREW 1/4X32 L=8

10 | 21144 - *| 2 |$HEYAHLIEDHHRL SCREW 1/4X28 L=9.5

11 1956 ¥ - 1 |#RYKFVY— ZIGZAG GEAR (LARGE)

11 1956-A - *| 1 [#RYKFY— ZIGZAG GEAR (LARGE)

12 | 10766 * [ x| 2 |d#HRYKEY—dHHRL SCREW 1/4X32 L=7

13 1960 * | x| 1 &RV —EHASIL (R ZIGZAG SHAFT BUSHING (FRONT)

14 | 8009 ¥ [k | 1 | EHRFY—#AZIL (F) LHALC [SCREW 15/64X28 L=1.5

15 1831 ¥ | x| 1 |EHEXY—# ZIGZAG GEAR SHAFT

16 1838 * | x| 1 ([#HiRYEHHS— ZIGZAG ECCENTRIC SHAFT COLLAR

17 | 10766 * | x| 2 [#HRYVEHS—1EHHRL SCREW 1/4X32 L=7

18 | 1833 * [ x| 1 |EHRYEARIL () ZIGZAG ECCENTRIC SHAFT BUSHING (REAR)
19 1952 | x| 1 |EHRYER ZIGZAG ECCENTRIC CONNECTION

20 | 27181 | % | 1 [fHERYEEHOHRC SCREW M8X1.25

21 1959 * | x| 1 [fHRYO—5— ZIGZAG ECCENTRIC CONNECTION ROLLER
22 1953 * | x| 1 [#HRYOD—S—F > ZIGZAG ECCENTRIC CONNECTION ROLLER PIN
23 | 4839 ¥ | % | 1 |O—S—itoER RETAINING RING: E TYPE

24 | 6323 * | x| 1 [#HEYO—S—E HEHRL SCREW 3/16X32 L=14.5

25 1833 * [ * | 1 |#HRYERARIL (F]) ZIGZAG ECCENTRIC SHAFT BUSHING (FRONT)
26 | 1957 * | - | 1 |#HRY/NEY— ZIGZAG GEAR (SMALL)

26 1957-A - x| 1 [EHRYNFY— ZIGZAG GEAR (SMALL)

27 10766 * | x| 2 |[FHEY/NFr—1tHRL SCREW 1/4X32 L=7

28 | 2067 ¥ |k |1 [EHRFV—E AR () IEHHL [SCREW 11/64X40 L=6
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$HEY XV —. #HREYH L/ZIGZAG GEAR, ZIGZAG CAM
SKZ-2B-2/3
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SHEY XV —. #HRY N L/ZIGZAG GEAR, ZIGZAG CAM

SKZ-2B-2/3
No. |AlmE= o | A% e DESCRIPTION
PARTS NO. | @+| QTY
1 1284 = 1 |ERAHAF CHANGEOVER CRANK GUIDE
2 11430 * 1 |z EICEY BALL KNOB
§ 1285 * 1 |OBRZE CHANGEOVER CRANK GUIDE ROD
4 1278 * 1 | & CHANGEOVER CRANK SHAFT
5 27177 * 1 (SR o521k H0 SCREW M5X0.8 L=16
6 1277 * 1 |eBASSY CHANGEOVER CRANK
7 15059 * 2 |(gEZRTYY COMPRESSION SPRING
8 1279 * 1 |#HRYA—5—84 ROLLER SHAFT
9 28563 * 1 [$HRYO—5—#iEHHal SCREW M5X0.8 L=8
10 | 34717 * 2 |#HRYO—5— ROLLER
11 1280 * 1 |#HRYO—S—#hl SCREW 9/64X40 L=7
12 1292 | 1 |3ESHREYAHL 3-POINT ZIGZAG CAM
13 10766-G | * 2 [3REHEYALIESHHRC SCREW 1/4X32 L=7
14 1291 * 1 [2R8HRYAL 2-POINT ZIGZAG CAM
15 10766-G | * 2 258#HRYDLIESHRL SCREW 1/4X32 L=7
16 1293 * 1 |hLEh ZIGZAG CAM SHAFT
17 1275 * 2 NI T—Y— BELT PULLEY
18 34008 * 4 NN TF——1kdRl SCREW M4X0.7 L=14
19 1276 * 1 |23 RLE TIMING BELT
20 1956 % 1 |[#HRYKRFVv— ZIGZAG GEAR (LARGE)
21 10766 * 2 |#RUYKRKFY—IEHHRL SCREW 1/4X32 L=7
b 1831 * 1 [#HRYEX v —&h ZIGZAG GEAR SHAFT
23 1961 * 1 [$HRYF v —& A%l () ZIGZAG GEAR SHAFT BUSHING (REAR)
24 | 2067 * 1 [BHRYF Y —8A%)L () 1EHF|SCREW 11/64X40 L=6
25 1960 % 1 |[#HRYA v —& A% )L (8] ZIGZAG GEAR SHAFT BUSHING (FRONT)
26 8009 * 1 | #HEYF v —&A4)L (F1) EHFSCREW 15/64X28 L=15
27 | 90617 * 2 |AyrFIVF ROD END
28 1281 * 1 |PaqohE CONNECTING BAR
29 | 4135 * 2 |[PaqrEF VR NUT
30 28068 * 1 (AvFIoREHRL SCREW M5X0.8 L=20
31 90625 * 2 |AYRZRRTY T Ty 4—  |SPRING LOCK WASHER
32 4135 * 1 |AyRFIRFE RSy NUT '
33 1282 * 1 |avykFIFE AL PIN WITH THREAD
34 6323 %* 1 |OvFIUFE #EDHRAC SCREW 3/16X32 L=145
35 1952 * 1 |&HRYERE ZIGZAG CAM CONNECTION
36 | 27181 * 1 |E#HRYEGRFHDHRLC SCREW M8X1.25 L=20
37 1833 * 1 |EHIRVEARIL () ZIGZAG ECCENTRIC SHAFT BUSHING (REAR)
38 1833 * 1 |EHRYEAR L (F) ZIGZAG ECCENTRIC SHAFT BUSHING (FRONT)
39 1838 * 1 |#iRYEHAS— ZIGZAG ECCENTRIC SHAFT COLLAR
40 10766 * 2 |ERVEAHST—iEH L SCREW 1/4X32 L=7
41 1957 * 1 |[ERY /Ny — ZIGZAG GEAR (SMALL)
42 10766 § 2 |#iRY/PMEvP—kORl SCREW 1/4X32 L=7
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ik, HLTE/ARM TOP COVER, ZIGZAG CAM FRAME
SKZ-2B-2/3




. HLTE/ARM TOP COVER, ZIGZAG CAM FRAME

SKZ-2B-2/3
No. | BRGES | @ | & TE DESCRIPTION
PARTS NO.| @ |.QTY
1 1288 * 1| EwR(E) ARM TOP COVER (LEFT)
2 1289 * 1 |EHwCH) ARM TOP COVER (RIGHT)
3 15007 * 4 | LEtriEsHAL SCREW 9/64X40 L=10
4 11006 * 1 | Bk ARM TOP COVER THREAD GUIDE
5 13076-02 | * 1 |Et&R#EH Vb NUT 7/32X32
6 1287 * 1 | EH/A—(ED FRAME TOP COVER
7 8040 * 1 | EH/A—(F0) k&AL (F1) SCREW 9/64X40 L=8
8 6333 * 4 | EAHAN—@FDIEHRC SCREW 9/64X40 L=6.5
9 1294 * 1 |Eh—(i) FRAME SIDE COVER
10 6333 * 5 |EAN—(#&)EHRL SCREW 9/64X40 L=6.5
12 38124 * 2 |hLxBELEHRL SCREW M6X1.0 L=25
13 28578 * 2 | hLxHEDRLERATY T Dy v—|SPRING LOCK WASHER
14 18826 * 2 |RTYLGEL  ®©3x20L SPRING PIN
15 1283 * 1 |[ALEERIR FRAME SIDE PLATE
16 27177 * 4 |hLLEARIESDHRLE SCREW M5X0.8 L=16
17 1286 * 1 |[UHEZ L /N— CHANGEOVER LEVER
18 | 6384 * 1 |9z L AN—ERC CHANGEOVER LEVER HINGE SCREW
19 | 8047 * 1 |UBALN—ER WAVED WASHER
20 34454 * 1 | RTYY EXTENSION SPRING
21 17059 * 1 | RTYTZHRE SCREW M5X0.8 L=10 (SPRING HOOK)
22 | 4135 * 1 | AT TR RSV NUT M5X0.8
23 34035 * 1 [RTYTEFRL SCREW  9/64X40 L=7 (SPRING HOOK)
24 | 23331 * 1 | RTYT N RCF vk NUT 9/64X40
25 1272cC | * 1 |hLt&(K$8) ZIGZAG CAM FRAME COMPLETE (LARGE)
26 1272C * 1 |[ALLE ($E) ZIGZAG CAM FRAME COMPLETE
27 1273 * 2 |UBRZEATUY LINEAR BALL BEARING
28 1272-01 * T | DLALEEAZIL(E) ZIGZAG CAM FRAME BUSHING (LONG)
29 1272-02 | * 1 |[ALEEA%IL(5E) ZIGZAG CAM FRAME BUSHING (SHORT)
30 27177 * 10 [hLEHEHRL SCREW M5X0.8 L=16
31 18828 * 10 |RFYHEL  @3xe0L SPRING PIN
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/2 & 1/ACCESSORIES 1

No. | BimES o« | 2 |EH % DESCRIPTION
PARTS NO.[@ [& @ | & | aTY

1 N1225 x| *|*|*| 6 |#fDDXH14#25 NEEDLE DDXH14 #25

2 6050 k| kx| k| 1 |ER CLOTH EDGE GUIDE

4 7047 kx| x| *| 1 |ERLEHAL SCREW 9/64X40

4 1441 x| x| %] 6 |[RE> BOBBIN

5 19473 kx| *[*x]| 1 [+FES51/3— SCREW DRIVER (CROSS TYPE)

6 8121 k| ®k x| x| 1 IFS05—(]N) SCREW DRIVER (SMALL)

7 8120 kx| k| x| 1 [FS1s3—() SCREW DRIVER (MIDDLE)

8 8118 *[®k %] %] 1 [FS41A—(K) SCREW DRIVER (LARGE)

9 4202 ® x| x| x] 1 |RF SPANNER (9 X 8)

10 | 19462 k%[ %] x| 1 |AHRLUF DOUBLE HEAD WRENCH

11 1872 * x| x|*]| 1 |RBLUFU.5mm) HEXAGONAL WRENCH (1.5 mm)

12 | 19457 ® [ %] *x]| 1 [RAELF (2.5 mm) HEXAGONAL WRENCH (2.5 mm)

13 19458 ® x| | %] 1 [RALVF (3 mm) HEXAGONAL WRENCH (3 mm)

14 19459 ®* | k| k| x| 1 [RALZFE4 mm) HEXAGONAL WRENCH (4 mm)

15 1871 * %kl x| 1 |RALVF (6 mm) HEXAGONAL WRENCH (6 mm)

16 8132-A | * | *|*| x| 1 |EpSLE ACCESSORY BAG

17 | 35254 kx| ®| %] 1 |HRiTtvk THREAD STAND COMPLETE

18 | 8123 ¥k || x| 1 |ih OILER

19 8124 [ *|*|*]| 1 |[E=x—JHhH/R—(K) VINYL COVER

20 19460 *[ x| k| x| 1 [FRALFG mm) HEXAGONAL WRENCH (5 mm)
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{+/E 5%2/ACCESSORIES 2

No. | BBRES o Jp| B [EES =R DESCRIPTION
PARTS NO.|@ | & [@ | & [aTy

1 1440 x| x| *| 1 |F&Ebyk BOBBIN WINDER COMPLETE

2 1552 * x| x| x| 1 |[0UZFEFEYr KNEE LIFTER COMPLETE

3 1553 ®| k| %] %] 1 = OIL PAN

4 6055 # | % | x| | 14 [IL4T NAIL

5 11886 x| x| x| x| 2 |EUSTL HINGE RUBBER CUSHION

6 11885 k[ *k| %] x| 2 |[EVD HINGE CONNECTION

7 11887 #| k| % | x| 4 [3—F—3L CORNER RUBBER CUSHION
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ZF 73> /0PTION

No. [ #BmEs o |« | 2 |EE g2 DESCRIPTION
ol

PARTSNO.|@ (@ |@ | & |aTy
1 1458 | k| k| x| 1 |FHBIN LR —F () AUXILIARY BELT GUARD COMPLETE
2 11830 ¥ x| x| x| 1 [#EINILEH—FiEsHhl SCREW 9/64X40
3 15081 * x| x| x| 2 |FEINILMA—FRAL WOOD SCREW
4 11142 * x| x| x| 2 |HWEINILMT—FARBALT v +y— |WASHER
5 1996 *| k| * | x| 1 | RJLF—FHEBIIR BELT GUARD AUXILIARY PLATE
6 6339 # | x| x| x| 3 |NJLbH—F#BRLESHAL SCREW 1/8X44 L=4
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